
 

 

FINAL REPORT 

 
Source Water Assessment for the Las Vegas Valley Surface Waters 

 

 

 

 

June 27, 2003 

 

 

 

 
Prepared by:  

Thomas Piechota, Ph.D., P.E. and Jacimaria Batista, Ph.D. 

University of Nevada, Las Vegas 

Department of Civil and Environmental Engineering 

4505 Maryland Parkway, Box 454015 

Las Vegas, Nevada 89154-4015 

P: 702-895-4412; F: 702-895-3936 

piechota@unlv.edu and jaci@ce.unlv.edu 

 
Graduate Students: Silvia Albuquerque and Marcelo Reginato 

 

Prepared for: 
State of Nevada 

Bureau of Health Protection Services 

Carson City, Nevada 

mailto:Piechota@unlv.edu
mailto:jaci@ce.unlv.edu


 

TABLE OF CONTENTS 

 

TABLE OF CONTENTS........................................................................................................... i 
[...]
Figure 2-4:  Overview of land use compiled from Clark County Assessor’s Office data (2001). 

2-5 



 

 

Table 2-3: General land use categories for the Las Vegas Valley watershed based on Clark 
County Assessor’s Office parcel data (2001). 

Land Use
Area 
mi2

Perc
watersh

Undeveloped 1267
Roads and Highways 71
Commercial 27
Industrial 16
Residential 107
Park/Golf Courses 17
Public Land 18

entage of 
ed area (%)

85.0
4.0
1.5
1.0
5.7
1.1
1.1  

2.1.5. Flood Control Facilities 

Since 1960, the Las Vegas Valley has experienced at least nine "million dollar floods," and 

26 lives have been lost (CCRFCD, 2002). Being aware of this problem, the Clark County Flood 

Control District has planned 97 detention basins in the Las Vegas Valley watershed to mitigate 

flood effects (GISMO, 2002). As of June 2002, 57 of the 97 basins were constructed. Clark 

County also relies on stormwater channels (lined and unlined) to control floods. Both the storm 

channels and detention basins in the Clark County Master Plan of Drainage are shown in Figure 

2-5.  

2-6 



 

Figure 2-5:  Flood control facilities in the Las Vegas Valley. 

2.2. Drinking Water Sources 

The Colorado River, diverted at Lake Mead is the main source of water for Southern 

Nevada. The water from Lake Mead supplies Boulder City, Henderson, North Las Vegas, Las 

Vegas, Clark County and Nellis Air Force Base. Lake Mead stores up to 26 million-acre feet of 

water (SNWA, 2002a). The Lake’s operations started when the construction of Hoover Dam was 

completed in 1936. Initially, the primary uses of Lake Mead were to generate electricity and to 

temporarily store water for downstream use, especially for California. Despite the close 

proximity to Lake Mead, the Las Vegas valley did not utilize the Lake water until 1942. Instead 

the Valley depended on the groundwater resources. The first reported use of Lake Mead water 

for the Las Vegas Valley occurred in 1942 for the Basic Management Industrial (BMI) complex 

operations. In 1954, the water lines were extended to Las Vegas, and approximately 11,100 ac-

ft was pumped from the lake during this year (Meier, 1969). This amount gradually increased 

annually, and was doubled by year 1963 (Meier, 1969). 

2-7 



 

Nevada’s “consumptive use” apportionment of Colorado River water is 0.3 million acre-feet 

(MAFY). Arizona and California are allowed to divert 2.8 and 4.4 MAFY, respectively (SNWA, 

2002a; CRWUA, 2002). Nevada’s consumptive use accounts for diversion from Lake Mead 

minus return flows from all wastewater plant (WWTP) treated effluents discharged to the Las 

Vegas Wash and Lake Mead. The discharges from the three wastewater treatment facilities are 

responsible for almost all the flow of the wash (Stave, 2001); therefore, almost all its 153 million 

gallons that flow per day or 0.17 MAFY, can be added as return flow to the original consumptive 

use of 0.3 MAFY, increasing the diversion amount.  

Besides the Colorado River apportionment, Nevada relies on short and long term water 

resources. According to the Southern Nevada Water Authority (SNWA) Water Resource Plan 

(SNWA, 2002a) short-term water resources include surplus Colorado River water, unused 

Arizona Colorado River apportionment, Colorado River water as part of the Arizona Water 

Banking Project, and Colorado River water recharged in Southern Nevada’s Groundwater Bank.  

The drinking water intake for Southern Nevada is located at Lake Mead’s Saddle Island 

(Figure 2-1). Even though the main intake is located more than seven miles downstream from 

the Las Vegas Wash and 150 feet below the Lake’s water surface (SNWA, 2002a), source 

water contamination by pollutants present in the Las Vegas Wash is a concern. The Saddle 

Island intake is responsible for approximately 88% of the Las Vegas drinking water (SNWA, 

2002a); hence, intake contamination can compromise the water for thousands of inhabitants in 

Southern Nevada. The other 12% is derived from groundwater wells. 

2.3. Characteristics of the Drinking Water Supply (Lake Mead) 

2.3.1. Limnology of Lake Mead 

The main dimensions and features of Lake Mead are illustrated in Table 2-4.  

Table 2-4:  Major physical features of Lake Mead (modified from LaBounty and Horn, 1997; Lara 
and Sanders, 1970).  

Parameter Value (US units) Value (SI units) 
Volume  3 x 107 ac-ft 36.7 x 109 m3 
Surface Area  160,000 ac 660 km2 
Highest Reservoir Level 1230 ft 374 m (mean sea level) 
Max Width 9.3 mi 15 km 
Max Length 66 mi 106 km 
Shoreline Length 550 mi 885 km  
Hydraulic Retention Time 3.9 years 3.9 years 

 

2-8 



 

The major inflows into Lake Mead are the Colorado River, Virgin River, Muddy River, and 

Las Vegas Wash (Figure 2-6). Table 2-5 shows the magnitude of the major inflows and outflows 

in Lake Mead. The Colorado River is the major inflow while Hoover Dam is the major outflow of 

the Lake. The Las Vegas Wash, while representing only 1.5% of the total inflow to Lake Mead, 

presents a concern to the overall water quality of Boulder Basin because of its proximity to the 

drinking water intake at Saddle Island. 

 

Figure 2-6:  Overview of Lake Mead and the various basins. Inset figure displays the key water 
quality stations used in this study, the drinking water intake at Saddle Island and the 
wastewater treatment plants (WWTP) along the Las Vegas Wash.  

2-9 



 

Table 2-5:  Lake Mead Water Budget (Modified from LaBounty and Horn, 1997; Roefer et al., 1996; 
SNWA 2002). 

Parameter Amount Percentage 

Major Inflows 
Colorado River 
Virgin  
Muddy Rivers 
Las Vegas Wash 

 
1.2 x 1010 m3/yr (1.0 x 107 ac-ft/yr) 
1.8 x 108 m3/yr (1.5 x 105 ac-ft/yr) 
1.2 x 105 m3/yr (1.0 x 104 ac-ft/yr) 
1.9 x 108 m3/yr (1.5 x 105 ac-ft/yr) 

 
97% 
1.4% 
0.1% 
1.5% 

Major Outflows 
Hoover Dam Release 
Evaporation (estimated) 
Southern Nevada Water System  

 
1.0 x 1010 m3/yr (8.9 x 106 ac-ft/yr) 
1 x 108 m3/yr (8.9 x 105 ac-ft/yr) 
5.5 x 108 m3/yr (4.4 x 105 ac-ft/yr) 

 
86% 
10% 
4% 

 

Lake Mead has four main sub basins: Boulder, Virgin, Gregg, and Temple, that are 

separated by four canyons: Boulder, Black, Virgin, and Iceberg (Figure 2-6). Lake Mead is 

considered to be subtropical, mildly mesotrophic (Vollenweider 1970, Carlson 1977). According 

to Deacon (1976) the lake surface water temperatures vary from 10.50 C in January/ February to 

270 C in July/August. Thermal stratification develops in May and June. A well-defined 

thermocline is established between a depth of 10 -15 m in July when the surface water 

temperature reaches 260 C. As the surface water temperature drops in September, the Lake 

begins to mix. Mixing continues until January/February when the Lake’s surface water 

temperature drops below 10.50 C. By this time the Lake is completely destratified. 

Individual basins of Lake Mead exhibit unique ecological and water quality characteristics 

(LaBounty and Horn, 1997). Boulder Basin is the most downstream basin and the most polluted 

and nutrient rich because of the discharge from the Las Vegas Wash. The Las Vegas Wash is 

the drainage channel for the entire Las Vegas Valley and it discharges into the Las Vegas Bay 

of Boulder Basin (Figure 2-6). The Wash contains urban runoff, groundwater discharges, and 

treated wastewater effluents from all three municipal wastewater treatment facilities. The 

effluent discharges from the three southern Nevada wastewater treatment facilities are 

responsible for the vast majority of the flow of the Las Vegas Wash and it amounts to 

approximately 153 million gallons per day (0.17 MAFY). Drinking water for the Las Vegas Valley 

is withdrawn from the Lake at Saddle Island, located in Boulder Basin. Thus, Lake Mead has a 

dual role in the water cycle of the Las Vegas Valley; it is the source of drinking water and the 

discharge body for treated wastewater effluent as well. 

2-10 



 

2.3.2. Drinking Water Intakes and Water Treatment 

There are three raw water intakes for Southern Nevada at Lake Mead, all located at Saddle 

Island (Figure 2-1 and 2-6), in Boulder Basin. The tops of the major intakes, SNWS#1 and 

SNWS#2, are located at 1042 ft and 992 feet (above sea level), respectively, are managed by 

the Southern Nevada Water System (SNWS) and feed the two major drinking water treatment 

facilities for the Las Vegas Valley. These intakes are 12 feet in diameter. Water intake SNWS#1 

was inaugurated in 1971 and water intake SNWS#2 became operational in 2002 (SNWA, 

2002a). A third intake, known as the Basic Management Industrial (BMI) complex is the oldest 

one and was established in the early 1940s to supply the fabrication of specialized materials for 

the World War II efforts (SNWA, 2002a). This intake contains six 16” pipes and it draws water 

from 1050 ft elevation. In 1994, BMI agreed to transfer 14,550 AFY of its Colorado River 

consumptive use contract to SNWA (SNWA, 2002a). This allocation is used by the City of 

Henderson, which treats the water in a 15 MGD water treatment facility located in Henderson. 

The raw water quality for the BMI intake and the SNWS #1 intake are basically the same (Jeff 

Gebhart, 2002; private communication). 

The water taken from SNWS#1 and SNWS#2 is treated in the Alfred Merritt Smith (700 

MGD capacity) and River Mountains (600 MGD design capacity), respectively. The Alfred 

Merritt plant started operation in 1971 and additional improvements were made in the 1980’s 

and 1990’s expanding the plant’s capacity from 400 to 700 MGD. The River Mountains plant 

started operation in October 2002 with a current capacity of 150 MGD and a future capacity of 

600 MGD. The two plants are state-of-the-art facilities and the treatment trains include pre-

chlorination, aeration, coagulation/flocculation with ferric chloride, mixed media filtration, and 

disinfection with chlorine. In 2003 both facilities will switch to ozonation as their primary 

disinfectant. The City of Henderson plant has a similar treatment train, except that it uses 

ultraviolet (UV) for disinfection instead of ozonation. Although the Saddle Island intake is located 

more than seven miles downstream from the Las Vegas Wash and about 150 ft from the Lake’s 

surface, water quality in the intake is influenced by the Las Vegas Wash discharges, as 

discussed in the following section.   

2.3.3. Influence of the Las Vegas Wash on the Water Quality of Lake Mead at the Water 

Supply Intake 

The hydrodynamics and mixing behavior of the Las Vegas Wash as it reaches the Las 

Vegas Bay and Boulder Basin are not well understood and few studies have tried to address 

this question, despite its significance to the quality of the water source at the intakes at Saddle 

2-11 



 

Island. However, some studies (LaBounty and Horn, 1997; Boralessa and Batista (2000); Fisher 

and Smith, 1983) have provided insight into the seasonal behavior of the Las Vegas Wash 

inside Boulder Basin. 

The density of the Wash water remains fairly constant throughout the year. However, the 

wash temperature fluctuates between 20oC in winter to about 28oC in summer (Roline and 

Sartoris, 1996). In early spring, the Wash flow depth is gradually elevated within the Las Vegas 

Bay area, and reaches the shallowest depth in late spring when the temperature difference 

between the Wash water and the Lake water is at its maximum. The thermocline begins to 

develop in May and the warm lake surface water forces the Wash intrusion to flow deeper. 

During the summer the Wash sinks as the thermocline is further developed. In fall the 

thermocline breaks and the Wash water begins to cool down. This forces the Wash to flow 

deeper in the Lake, within the former hypolimnion. The Wash intrusion continues to flow within 

the hypolimnion until early spring when the system goes into the next cycle.  

Boralessa and Batista (2000) obtained historical perchlorate levels in Lake Mead by 

analyzing frozen water samples dating from 1991 to 2000. Because perchlorate is a 

conservative tracer, the results of the study provided insight into the movement of the Wash 

within Boulder Basin. The results show that the flow of the Las Vegas Wash is primarily within 

the metalimnion and the hypolimnion layers within the Las Vegas Bay area, and mixes up into 

the Lake when it reaches the interior sections. In addition, lake stratification was found to 

significantly affect perchlorate levels at all thermal layers. The epilimnion and metalimnion 

perchlorate levels during the stratified period were higher than those of the non-stratified period. 

The hypolimnion perchlorate concentrations were significantly higher during the non-stratified 

period than the stratified period. These results are consistent with the findings of LaBounty and 

Horn (1997) and indicate that the Wash sinks to lower depths during the wintertime and 

therefore higher levels of contaminants, originating from the Las Vegas Wash, are expected in 

the Saddle Island water intake during this period.  

One can infer from the results of the studies mentioned above that, despite comprising only 

1.5% of the total inflow to Lake Mead (Table 2-5), the Las Vegas Wash plays a significant role 

on the quality of the raw water intake at Saddle Island. There is potentially a myriad of organic, 

inorganic, and microbiological contaminants in the Las Vegas Wash. However, a contaminant 

entering the Las Vegas Bay and Boulder Basin, via the Wash, may not necessarily reach the 

water intake; the potential of a contaminant reaching the water intake is dependent upon the 

type of contaminant, its concentration, its fate, and its interactions with the various 

environmental components of the Lake. Nonetheless, the current presence of the contaminant 

2-12 



 

perchlorate in the water intake demonstrates that one cannot underestimate the influence of the 

Las Vegas Wash (i.e., the source of perchlorate to Lake Mead) on the quality of the raw water in 

the intake at Saddle Island. In 1998, perchlorate concentrations in the Las Vegas Wash (after 

Lake Las Vegas-Figure 2-6) averaged 800 ppb (Boralessa, 2001) and in the SNWS intake it 

varied from 14-20 ppb. Although a 40-57 fold dilution in perchlorate concentrations occurred, the 

contaminant reached the water intake via the Las Vegas Wash. 

2.3.4. Discharges to Boulder Basin via the Las Vegas Wash 

The Las Vegas Wash flow is composed of treated domestic wastewater effluent, treated 

industrial wastewater effluent, dry and wet weather runoff, and groundwater seepage. It has 

been estimated that domestic wastewater effluent discharges account for about 90% of the flow 

(Stave, 2001; Beavans et al., 1996) and that dry weather runoff flows and groundwater 

discharges account for about 10% of the total flows. In 1993, treated wastewater effluent 

constituted about 96% of the annual discharge of the Las Vegas Wash (Beavans et al., 1996). 

Table 2-6 shows the current National Pollution Discharge Elimination System (NPDES) permits 

for domestic and industrial wastewater discharge into the Las Vegas Wash. The majority of the 

flow is due to treated domestic wastewater effluents. In addition, discharge permits exist for 

industrial effluent discharges from the Kerr McGee Corporation, Titanium Metals Corporation, 

and for the Kinder Morgan Energy Partners. 

There are three municipal wastewater treatment plants (WWTP) located along the Las 

Vegas Wash, which collect and treat all the municipal wastewater generated in the Las Vegas 

Valley. They are the City of Las Vegas (CLV), the Clark County Sanitation District (CCSD), and 

the City of Henderson (COH), which together form the Clean Water Coalition. Due to rapid 

growth of the Las Vegas Valley, the wastewater flows have currently increased at a rate of 4.7 

MGD yearly (Harbour, 2001). Figure 2-7 shows the individual and combined effluent flowrates 

from the WWTPs in Southern Nevada. All three plants in the Las Vegas Valley treat wastewater 